swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Fundamental
ML&WI(&IMVM)
138 M
L
#3 i
WW FOO PART 160
850 w"“ i
Dl WWH W
- iy P
Peak Blank
35
163
u U5 Med, TS, 88, 50
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 487.64 6125 74.00 -10.75 4.77 .60 0.46 0.08 1302 @ GPEN
ML&WI(&IMVM)
138
md_ﬂ_ﬂ_—,—v—*_“_ﬁﬁ% \
83 \\“
m
{ | FCCPARTSC (AVG),
54 S
Avg Blank
35
163
u U5 Med, TS, 88, 50
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 248420 53.44 5400 -0.56 39.96 .60 0.46 0.00 1302 @ 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-59 of 63
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swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Vertical
1ﬂuﬁnal(llm‘ﬂrn]
1024
874
FCCPART15C
[4
85 FCCPARTA5CTAVG)|
49
Peak i b
203 | | Blank
Avg AN
146
3000 6000, 9000, 12000 16000, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i
1 4904.00 3333 74.00 -40.67 19.67 0.00 0.64 o000 1302 - - PEAK
1 73%6.00 34.68 74.8 -39.92 2016 .08 0.9 o.be 1302 0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C1-60 of 63
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=aranas.  FCC RF Test Report Report No. : FR492317A

24

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH9_2452MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B . 150 B FCCPART 15C
il
650 . 50
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 346,61 58.74 74.00 -15.26 45.27 .00 .45 6.00 13.82 b B PEAK 1 250,00 106,39 ---nvv -vmee- 92.92 0.00 045 6.0 13.02 b b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART 15C (AVG) FCC PART15C (AVG)
T I — e N W B
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 238LEY 4352 5400 -5.48 3505 060 0.45 .00 1302 @ O AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 245200 98.28 -----v -=--- BLEL nBe 6.4 .60 1302 B @ AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C1-61 of 63




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Fundamental

Lol

134

S M“Ww
i %"\ FC PART 140
50 1

Wity

488 H
Peak Blank

35

163

U4 5L 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 M85.66 6175 74.00-12.5 4.7 0.6 0.46 .00 1302 @ BPEN

Sporton International Inc. (Kunshan) Page Number : C1-62 of 63
TEL : +86-512-57900158
FCC ID: YETM4D-UC



swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Vertical
117LM(|1&NM]
1024
874
FCCPART15C
[4
53 FCCPARTAC (AVE)
49
Peak
23 1 5 Blank
| r4
Avg
146 !
3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i
1 4%04.00 29.09 74.00 -44.91 3143 0.00 0.64 0.0 -2.98 - - PEAK
1 73%6.08 5,14 7406 -48.86 27.22 .08 0.9 o.b@ -2.98 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C1-63 of 63
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SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

C2. Cabinet emissions measurements for Spurious Emission

For the cabinet-emission measurements the antenna may be replaced by a termination matching the nominal impedance
of the antenna.

Test Modes
Mode E e Antenna Modulation Channel Frequency D) RU | Remark
(MHz) Rate
Mode 1 2400-2483.5 1 802.11b 1 2412 1Mbps - -
Mode 2 2400-2483.5 1 802.11b 6 2437 1Mbps - -
Mode 3 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 1 802.11g 1 2412 6Mbps - -
Mode 5 2400-2483.5 1 802.11g 6 2437 6Mbps - -
Mode 6 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 1 802.11ax HE20 1 2412 MCSO0 - -
Mode 8 2400-2483.5 1 802.11ax HE20 6 2437 MCSO0 - -
Mode 9 2400-2483.5 1 802.11ax HE20 11 2462 MCS0 - -
Mode 10 2400-2483.5 1 802.11ax HE40 3 2422 MCS0 - -
Mode 11 2400-2483.5 1 802.11ax HE40 6 2437 MCS0 - -
Mode 12 2400-2483.5 1 802.11ax HE40 9 2452 MCSO0 - -
Summary of each worse mode
Mode | Modulation | Ch. (T\;Eg) (dE?(/e/Ir]q) (dléiun\q/i/tm) M(::\jré;)in Pol. 'Z%Zk Result Remark
1 802.11b 1 2388.39 42.12 54.00 -11.88 \% AVERAGE Pass Band Edge
1 802.11b 1 7234.00 54.33 68.30 -13.97 \% PEAK Pass Harmonic
2 802.11b 6 2498.08 42.47 54.00 -11.53 H AVERAGE Pass Band Edge
2 802.11b 6 7311.00 45.58 54.00 -8.42 \% AVERAGE Pass Harmonic
3 802.11b 11 2493.70 42.39 54.00 -11.61 \% AVERAGE Pass Band Edge
3 802.11b 11 7386.00 41.47 54.00 -12.53 \% AVERAGE Pass Harmonic
4 802.11g 1 2383.71 42.69 54.00 -11.31 \% AVERAGE Pass Band Edge
4 802.11g 1 4824.00 40.76 74.00 -33.24 H PEAK Pass Harmonic
5 802.11g 6 2492.38 43.28 54.00 -10.72 \% AVERAGE Pass Band Edge
5 802.11g 6 7311.00 44.07 74.00 -29.93 \% PEAK Pass Harmonic
6 802.11g 11 = 2499.52 43.43 54.00 -10.57 \% AVERAGE Pass Band Edge
6 802.11g 11 7386.00 4471 74.00 -29.29 \% PEAK Pass Harmonic
7 802.11axHE20 | 1 2376.82 42.94 54.00 -11.06 \% AVERAGE Pass Band Edge
7 802.11axHE20 | 1 4824.00 41.46 74.00 -32.54 H PEAK Pass Harmonic
8 802.11axHE20 | 6 2492.92 43.50 54.00 -10.50 \% AVERAGE Pass Band Edge
8 802.11axHE20| 6 7311.00 42.60 74.00 -31.40 \% PEAK Pass Harmonic
9 802.11axHE20 | 11  2484.70 43.53 54.00 -10.47 H AVERAGE Pass Band Edge
9 802.11axHE20 11 @ 7386.00 42.87 74.00 -31.13 H PEAK Pass Harmonic
10 802.11axHE40 | 3 2486.20 43.99 54.00 -10.01 H AVERAGE Pass Band Edge
Sporton International Inc. (Kunshan) Page Number : C2-10f 51

TEL : +86-512-57900158
FCC ID: YETM4D-UC




=aranas.  FCC RF Test Report Report No. : FR492317A
. Freq. Level Limit Margin Peak

Mode | Modulation | Ch. (MHz)  (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result Remark
10 ' 802.11axHE40 6 3 4844.00 43.44 74.00 -30.56 H PEAK Pass Harmonic
11 | 802.11axHE40 6 2499.76 44.15 54.00 -9.85 H AVERAGE = Pass | Band Edge
11 802.11axHE40| 6 7311.00 42.32 74.00 -31.68 H PEAK Pass Harmonic
12 | 802.11axHE40 9 2495.80 44.02 54.00 -9.98 H AVERAGE = Pass | Band Edge
12 | 802.11axHE40 9 7356.00 42.20 74.00 -31.80 Y, PEAK Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C2-2 of 51

TEL : +86-512-57900158
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=aranas.  FCC RF Test Report Report No. : FR492317A

Mode Band Edge

2400-2483.5_802.11b_CH1_2412MHz

ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
98 94
B3 B3 1
; FCCPART 15 ; FCC PART 15C

654 / 650
1
| b ath il A MMWWWMW
B/ y 4B.BM

Peak
325 35
163 163
U U
pall 2336, 262 Jaii U, 40 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.74 5433 74.00 -19.67 38.84 32.13 8.05 30.69 6.0 365 67 PEAK 1 1500 8873 --vmev -emeee 5,08 32.23 5.10 30.68 6.00 385 7 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813 1

50 Al
FCE PART15C (AVG) FCCPART15C (AVG)

X 4 1 / } 4MHd#me,w_wmwwﬂfmw~mﬂ“”“‘“J
Vg
5

35
163 163
U U
pall 2336, 262 Jaii U, 40 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.30 42.04 54.00 -11.96 26,54 32.14 8.05 30.69 6.00 365 67 AVERAGE 1 100 76,29 ---sev -eneee o6.64 32.23 8.19 30.68 6.00 385 87 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-30f 51
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SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

Mode Band Edge
2400-2483.5_802.11b_CH1_2412MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
1
B /N\\ FCCPART15C B FCCPART15C
50 a0
! e s s
43 e 83 M
Peak
125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 389.04 5459 74.00 -19.41 39.18 32.13 8.05 30.69 6.0 202 174 PEMK 1 12,00 82,98 ----ev -onee- 6733 .23 5.0 30.68 6.00 202 174 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
i3 i3 1
50 Al
FC PART 15C (AVG) FCCPART15C (AVG)
44 i 48
N S g
AV W
) 125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.39 42.12 54.00 -11.68 26,63 32.13 8.05 30.69 6.00 202 174 AVERAGE 1 1000 78,44 --veev oomeee 6281 32.22 B.09 30.68 6.00 202 174 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C2-4 of 51




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Vertical
" Level (dBuim) mL&veI(dBle)
138 134
a5 915
i3 FCCPART 15C i FCC PART 15C
65, 65.0
) FCCPART 15C (AVE) z FCC PART 15C (AVG)
o 484 |
1 . 1 wd.ll dad
Peak st gl WHWMWWH'
0! 325
Avg
163 16.3
3000 6000 9000, 12000, 15000, 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency {MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (sble Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m 0B B dBm  dB A8 dE o deg Mz dBu/m dBuV/m  dB dBwy dB/m 0B B dB  om deg
1 4324.00 39.98 74.00 -34.18 59.41 3415 1158 65.24 @@ -- - PEAC 1 432400 40.03 74.00 -33.92 50.59 34.15 1158 e5.24 0.0 - -- PENK
2 7236.80 51.69 68.38 -17.21 68.31 35.66 14.38 67.26 @.80  -- -- PEAK 1 73480 4.3 68.30 -13.97 TL55 35.66 14.38 67.26 0.08 - -- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C2-50f 51
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saronis.  FCC RF Test Report

Report No. : FR492317A

Mode Band Edge - L

2400-2483.5_802.11b_CH6_2437MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCCPART15C B ! FCCPART 15C
'\.\
650 50
! W
Thatdt il ekt i Y
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 134484 5510 74.00 -18.99 39.93 3.9 7.9 3071 6.0 241 123 PEMK 1 M37.00 76,47 --vnev oemeee 56,73 32.27 8.4 30.67 6.00 241 123 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
650 50
FCC PART1C (AVG) FCC PARTA5C (AVG)
48 i 448
| -
Av W
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.69 419 54.00 -12.10 26.42 32.12 8.05 30.69 6.00 241 123 AVERAGE 1 M37.00 7164 --vmev oomeee 55,99 32,27 8.4 30.67 6.00 241 123 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C2-6 of 51




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
15
i FCC PART 5]
850
“\\\ ]
m R bt s . AT T
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2499.51 54.83 74.00 -19.17 38.82 3240 B.16 30.65 600 M1 123 PEM

Lol

134

\ FOL PART15C [4)
48 1

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2498.88 42.47 54.00 -11.53 26.46 3240 B.26 30.65 6.00 241 123 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-70f 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

2
Mode Band Edge - L
2400-2483.5_802.11b_CH6_2437MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCCPARFAL B FCCPART 15C
50 50
it A bbbkt .1 TR SRR F R OE [ vgsro ity
484 " 488 MW
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2373.85 54.61 74.00 -19.39 39.23 2.4 8.3 30.69 6.0 24 179 PEMK 1 M37.00 79,66 ----ev -enem- 53.92 3.7 B8.14 30.67 6.00 24 179 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813 1
650 50
FCC PART 1RC (AVG) FCC PARTA5C (AVG)
48 1 448
]
Av R e e
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138054 4197 54.00 -12.03 26,52 32.10 8.04 30.69 6.00 224 179 AVERAGE 1 M37.00 7489 --veev wemeee 59.15 3,27 8.4 30.67 6.00 24 179 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-8 of 51
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swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Vertical Fundamental

LHLMNMWM

134

14

i FCC PART 5]

654

\ 5 Dbl P !

" st gt a T
Peak Blank

38

163

L] U5, U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248870 55.11 74.00 -18.89 39.14 3238 8.4 30.65 6.00 24 179 PEA

Lol

134

FCC PART15C (AVE),

#8

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 42.40 54.00 -11.60 26.45 3137 8.3 30.65 6.00 24 179 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-9 of 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Vertical
1‘.u“uwei(Iilh]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
i FECPART ¢ B FECPART ¢
650 650
N FCC PART 15C (AVG) N FCC PART15C (AVG)
m 1 ﬁ - ol 1
A " L o SEAN st
Peak WW% - o i
15 !
Av
9 163 163
3000 6000, 9000. 12000, 15000. 16000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 437408 41.39 74.88 -32.61 60.79 3415 1168 65.23 8.8 - -- PEAK 1 487408 42.12 74.80 -31.88 6L.52 34.15 1L.68 65.53 .88 - -- PEAC
1 73108 SB.15 74.88 -13.85 67.32 35.78 1448 67.43 Q.00 30 185 PEAK 1 73108 49.80 7400 -24.13 66.99 35.78 1448 67.43 .00 178 360 PEAC
3 73108 45.50 54.08 -B.50 62.67 35.78 14.48 67.43 .00 300 185 AVERAGE 373108 45.58 5400 -B.42 6275 35.78 14.48 67.43 0.00 178 368 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C2-10 of 51
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FCC RF Test Report

sPoRTON LAS. Report No. : FR492317A
3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
B FCCPART15C B FCCPART15C
50 a0
! W
ety Aptrapid]
Peak
125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%.70 55.23 74.00 -18.77 39.5 3.3 8.5 30.65 6.0 386 117 PEAK 1 6,00 79.2 --seev oemeee 53,35 3233 819 30.66 6.00 386 117 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
i3 i3 i
50 Al
FCCPART15C (AvG) FCCPART15C (AVG)
44 1 48
Av
) 125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 493.20 42.39 54.00 -11.61 26,40 32.39 8.25 30.65 6.00 386 117 AVERAGE 1 462,00 74,66 ----vv -=nem- 58.81 3232 8.9 30.66 6.00 386 117 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-11 of 51

TEL : +86-512-57900158
FCC ID: YETM4D-UC




=aranas.  FCC RF Test Report Report No. : FR492317A

Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
138 13
915 il
i3 i3 !
: N FCCPART15C : FOC PART 15C

50 a0
| ! NPT IR

Peak
325 35
163 163
it 51, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 249370 54.45 74.00 -19.55 38.46 3239 8.5 30.65 6.0 229 360 PEAK 1 60,00 BL44 --vmev oomeee 55,98 3233 8.9 30.66 6.00 29 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 i3 1
650 50
FCC PART15C (AVG) FCC PARTA5C (AVG)
s \\ 1 s
Av \/,_,b_/—/_—”’_A
) 325 35
163 163
it M5, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49370 42,39 54.00 -11.61 26.40 32.39 8.25 30.65 6.00 229 360 AVERAGE 1 M6L0D 7723 -eemev oemees 6138 3232 8.9 30.66 6.00 229 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C2-12 of 51

TEL : +86-512-57900158
FCC ID: YETM4D-UC




swaranss.  FCC RF Test Report

Report No. : FR492317A

Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm) o Level (dBuVim)
1138 138
w5 75
#3 NPT iy FCERART 150
Bl Bl
FOC PART 15 (V5] FCC PART 15C (AVG)
ol
83 i oA hebiod
Peak 1 gty » e ‘
o . MMM P ot e
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 6000, 9000, 1 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read ~ Ant Cafle Preamp  Aux  APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 452408 4159 74.80 -32.41 6L.26 34.88 1L.78 e5.45 @8 - -- PEAC
1492400 4107 74.00 -32.93 6074 34.00 1L78 65.45 .00 -- PEAK 1 738608 48.13 74.80 -25.87 65.83 35.77 14.58 67.25 Q.08 100 368 PEAK
2 7386.00 43.45 74.8@ -30.55 60.35 35.77 1458 6,05 @.08 - PEAK 3730600 41.47 54.00 -12.53 58.38 35.77 14.58 67.26 0.0 100 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C2-13 of 51
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=aranas.  FCC RF Test Report Report No. : FR492317A

Mode Band Edge

2400-2483.5_802.11g_CH1_2412MHz

ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813 1
i FCCPART 15C FCCPART 15C
650 50
1 WwwwMMWWwW
st M - " A m
aa 88 M
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2380.98 54,49 74.00 -19.60 38.96 32.89 B.04 30.69 6.0 365 67 PEAK 1 BLL0 7173 -eemem oomeee 6208 32.23 5.0 30.68 ¢6.00 385 7 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
650 50
FCCPART 15C (AVG) FCC PARTA5C (AVG)
iy ., \ [t
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.65 42.56 54.00 -11.4 27.07 32.13 8.05 30.69 6.0 365 67 AVERAGE 1 2412.00 68,66 -----v -=--=- 53.01 3.3 5.0 30.68 6.00 385 87 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-14 of 51

TEL : +86-512-57900158
FCC ID: YETM4D-UC




=aranas.  FCC RF Test Report Report No. : FR492317A

Mode Band Edge

2400-2483.5_802.11g_CH1_2412MHz

ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B3 B3 !
w T FCCPARTHEC FCCPART 15C
50 50
! bbbt 4
/Lot Ay b ot i St A "
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2376.30 5431 74.00 -19.69 38.91 32.86 6.3 30.69 6.0 202 172 PEAK 1 1000 79.96 ---nvv -eneee 8431 3.3 5.0 30.68 6.00 202 172 PEAK

o L€4¢l ({BuVim) o L84el ({BuVim)

1

1

134 134
i1 i
i3 i3

50 Al
FCCPART15C (AvG) FCCPART15C (AVG)

iy 1 / | [t

O W
Avg 125

35
163 163
U U
pall 2336, 262 Jaii U, 40 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138371 42.69 54.00 -1131 27.24 32.10 8.04 30.69 6.00 202 172 AVERAGE 1 1200 7089 ---eev -emees 5.4 3.3 5.0 30.68 6.00 202 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-15 of 51

TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB.

Report No. : FR492317A

Pol. Horizontal Vertical
1,me&|(¢9qu) 6 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak e DWMMW
1
ey WM
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 452400 40.76 74.80 -33.24 60.27 34.15 1L58 65.24 .00 == PEAK 1452400 40.15 74.80 -33.85 59.66 34.15 1158 65.24 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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FCC RF Test Report

sPoRTON LAS. Report No. : FR492317A
5
Mode Band Edge - L
2400-2483.5_802.11g_CH6_2437MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCC PART, )55 B ! FCCPART 15C
\M il
650 50
1
) it oritsamante sttt
s sl b s
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 235.28 54.24 74.00 -19.76 39.08 31.94 B8.00 30.78 6.0 306 119 PEAK 1 M37.00 7005 --emev oomees 6149 32.28 815 30.67 6.00 306 119 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
i
650 50
FCC PART {5C (AVG) FCC PARTA5C (AVG)
48 1 448
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1385.66 42,71 54.00 -1L29 27.24 3211 8.5 30.69 6.00

306

119 AVERAGE

52,82 3.2 8.4 30.67 6.00

306 119 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
15
B3
i FCC PART 150
L
850
ikt i s I’ W 1\. v
a i N
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2489.50 54.50 74.00 -19.50 38.52 3138 8.5 30.65 600 306 119 PEM

Lol

134

FCC PART15C (AVE),

488

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 28300 43.20 54.00 -10.80 7.3 3138 8.4 30.65 6.00 306 119 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-18 of 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

5
Mode Band Edge - L
2400-2483.5_802.11g_CH6_2437MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCC PARTH3€] fd FCCPART 15C
50 50
1
L T e PRI P bttt ittt
g s
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 233166 5423 74.00 -19.77 39.88 3.9 7.9 3071 6.60 157 135 PEM 1 M37.00 79.63 -snev oomeee 53.89 32.27 8.4 30.67 6.0 137 135 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
650 50
FCC PART J5C (AVG) FCC PARTA5C (AVG)
iy ; — [t
iy
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 238685 42.92 54.00 -11.08 27.44 3112 8.5 30.69 6.80 137 135 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 37,00 70,65 -----v -=--- 591 3.7 8.4 3067 680 137 135 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Vertical Fundamental

Lol

134

o FCCPART 15C

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

=

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248830 54.76 74.00-19.4 38.79 3130 8.4 3065 600 13 135 PEN

Lol

134

FOC PART 15 AV
48 1

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249238 43.28 5400 -10.72 27.30 3138 8.5 30.65 600 137 135 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-20 of 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

Pol. Horizontal Vertical

mmﬂ(ﬂm‘lﬁu} o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)
m al 9
: i ! AP B

Peak - s I —h

L ik
Avg

163 163

3000 6000, 9000. 1 15000. 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 457400 4144 74.00 -32.56 60.84 34.15 1168 65.23 0.00 == PEAK 1457400 4197 74.80 -32.03 6L.37 34.15 1168 €53 0.0 -~ -- PEAC
1 73108 4274 7488 3126 5991 3578 1448 67.43 .08 -~ PEAK 1 73108 4407 7400 -19.93 6LM 3578 1448 6743 4.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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FCC RF Test Report

sPoRTON LAS. Report No. : FR492317A
6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B g FCCPART 15C B 1 FCCPART 15C
i tat
50 50
1
gl " " i3 M :
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2497.9 55.43 74.00 -18.57 39.42 32.40 8.26 30.65 6.0 391 116 PEAK 1 600 77.83 --eev womeee 6198 3232 819 30.66 6.00 391 116 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
650 50
FCC PART15C (AVG) FCC PARTA5C (AVG)
w— N 1 [t
Avg
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2497.66 43.22 54.00 -10.78 27.21 32.40 8.26 30.65 6.80 391 116 AVERAGE 1 260,00 69,53 -vmev oomeee 53.68 3232 8.9 30.66 6.00 391 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C2-22 of 51

TEL : +86-512-57900158
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saronis.  FCC RF Test Report

Report No. : FR492317A

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
P e FCCPART15C FCCPART 15C
50 50
! wmmwmmumﬁw
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 490,44 5458 74.00 -19.42 38.60 32.3 8.5 30.65 6.0 229 360 PEAK 1 6000 79.27 --snev oemees 53.43 3232 818 30.66 6.00 29 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
650 50
FCC PART15C (AVG) FCC PARTA5C (AVG)
4Mh_ﬂﬂﬁ_/J e 1 I
Avg
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249950 .43 54.00-10.57 17.42 3140 8.6 30.65 6.00 29 360 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 6200 70,75 ----sv -=eeee 5.9 3.3 8.19 3066 6.00 29 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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FCC RF Test Report

SPORTON LAB.

Report No. : FR492317A

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 i FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
44 7 § i 2
Peak i g ) H.WMWWW
p—— 2
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 492400 40.89 74.00 -33.11 60.56 34.00 1178 65.45 .00 == PEAK 1492400 4118 74.00 -32.72 60.95 34.00 1178 65.45 0.0 -~ - PEAC
1 73608 4240 74.88 3158 59.32 35.77 1458 67.5 .08 -~ PEAK 1 73608 4471 7480 -19.29 6L.61 35.77 1458 6.5 8.8 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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=aranas.  FCC RF Test Report Report No. : FR492317A
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B . FCCPART15C B ! FCCPART 15C
650 50
1
it gy ottt At A s
e ‘ 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2348.09 5498 74.00 -19.02 39.80 3.9 7.9 3071 6.00 308 86 PEAK 1 1500 7614 ---eev oomeee 50.49 32.23 5.10 30.68 ©6.00 300 86 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
i il 1
FNWVEMART 15C (AvG) FCC PARTA5C (AVG)
iy o [t
Avg
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.30 42.92 54.00 -11.08 27.42 32.14 8.05 30.69 6.00 308 86 AVERAGE 1 412,00 64,89 ---nev -omeee 49.26 3.2 B.09 30.68 6.00 308 B6 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-25 of 51
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=aranas.  FCC RF Test Report Report No. : FR492317A
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CH1_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B sonafs | FCCPART15C B X FCCPART 15C
650 50
1 st gt
44 483 M
Peak
325 35
163 163
o 2336, 262 Jaii 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,57 54.04 74.00 -19.96 38.56 32.12 8.5 30.69 .00 1 1500 77.28 ----ev -vnees 61,59 32.21 B.08 30.68 ¢6.00 287 172 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
650 50
FCCBART 15C (AVG) FCC PARTA5C (AVG)
as : | @i
Avg
325 35
163 163
o 2336, 262 Jaii 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 376,80 42.94 54.00 -1L.06 27.54 32.86 8.03 30.69 6.00

1 1000 67,36 ----vv -vnee- 5173 322 8.9 36.68 6.00

87 172 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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FCC RF Test Report

SPORTON LAB.

Report No. : FR492317A

Pol. Horizontal Vertical
11"Level(dﬂu‘ﬂm) 6 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak 1 DMW
Avg 7L - n
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 452400 4146 74.80 -32.54 60.97 34.15 1L5§ 65.24 .00 == PEAK 1 452400 40.62 74.80 -33.38 60.13 34.15 1158 65.24 8.0 -~ - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

8
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CH6_2437MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCCPART 6 B ! FCCPART 15C
Ry
650 50
1 A
v i A i A . ’_I It 'MWNU‘\MMMN A N‘VM
[T s
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237079 54.85 74.00 -19.15 39.47 32.84 8.3 30.69 6.0 304 120 PEAK 1 M37.00 76,24 --veev oomeee 50,52 32.26 813 30.67 6.00 304 120 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
i
650 50
FCC PARTASC (AVG) FCC PARTA5C (AVG)
48 1 448
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 42.93 54.00 -1L.07 27.43 32.14 8.05 30.69 6.00 304 120 AVERAGE 1 M37.00 66,62 ---nvv -vnem- 56.86 32.28 8.5 30.67 6.00 304 120 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-28 of 51

TEL : +86-512-57900158
FCC ID: YETM4D-UC




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Fundamental
mLeveI(d&Nhn)
138
15
iy N FCC PART 150
T
850
\u 1
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48746 55.33 74.00 -18.67 39.37 3137 8.4 30.65 600 34 120 PEMC

Lol

134

FCCPARTASC (6]
I \ ‘

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2490.5 43.46 54.00-10.54 27.48 3138 8.5 30.65 6.00 304 120 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-29 of 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

8
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CH6_2437MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCC PARPGH B FCCPART 15C
650 50
! LMWMmmew%
[T s
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138137 5426 74.00 -19.74 38.82 32.89 8.04 30.69 6.00 137 136 PEAK 1 37,00 7826 ---nev -emee- 6252 3,27 B8.14 30.67 6.00 137 136 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
i
650 50
FCC PARTHAC (AVG) FCC PARTA5C (AVG)
48 1 448
Av M
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 376.80 42.89 54.00 -1L11 27.49 32.86 8.03 30.69 6.00 137 136 AVERAGE 1 M37.00 6847 ---nev -omeee 5,73 321 8.4 30.67 6.00 137 136 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-30 of 51

TEL : +86-512-57900158
FCC ID: YETM4D-UC




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Vertical Fundamental

Lol

134

" FCCPARTIC

w Pl o i s e

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2495.26 55.14 74.00 -18.86 39.14 3139 8.6 30.65 6.80 137 136 PEMC

Lol

134

FCCPARTASC (6]
I \ ‘

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24928 43.50 54.00 -10.50 27.51 3.3 8.5 30.65 6.80 137 136 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-310f 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



FCC RF Test Report

SPORTON LAB.

Report No. : FR492317A

Pol. Horizontal Vertical
mmﬂ(ﬂm‘lﬁu} o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 i FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
m al
Peak * Z (IR RS
35 ! -
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 4374.00 4163 74.80 -32.37 L3 3415 1L6B 65.53 0.00 -~ PEAK L4400 4078 7400 -33.10 6018 .15 1le8 6.3 0.0 - - PEMC
1 73108 4204 74.88 3186 59.31 3578 1448 67.43 .00 -~ PEAK 1 73108 42.60 7400 3148 S0.77 3578 1448 6743 4.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number 1 C2-32 of 51



saronis.  FCC RF Test Report

Report No. : FR492317A

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B b e L FCCPART 15C B f FCCPART 15C
LA v
50 50
1L
488 48 M
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2484.80 55.05 74.00 -18.95 39.89 3.7 8.4 30.65 6.0 391 116 PEAK 1 262,00 75.68 ----vv -vnee- 59.77 331 818 30.66 6.00 391 116 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
50 50
/\/VWV\/\/\ FCC PART15C (AVG) FCC PARTA5C (AVG)
4Mﬂm__ﬁj &Mﬁ i I
I E—
Av W
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48470 43.53 54.00 -10.47 27.57 32.37 8.4 30.65 6.0 391 116 AVERAGE 1 462,00 6658 ----vv -=nom- 5,73 3232 8.9 30.66 6.00 391 116 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C2-33 of 51




saronis.  FCC RF Test Report

Report No. : FR492317A

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 i3 1
e ot ™ e g FCCPART 15C FCCPART 15C
50 50
1 ST
W Y * 83 M
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%8.68 55.48 74.00 -18.60 39.39 32.40 B8.26 30.65 6.0 229 360 PEAK 1 600 77.09 ---nev -emeee 6124 3232 819 30.66 6.00 29 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
1
50 50
FCC PART15C (AVG) FCC PARTA5C (AVG)
w o S [}
IR ——
Avg PRI e,
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.60 43.46 54.00 -10.5 27.51 32.37 8.3 30.65 6.00 229 360 AVERAGE 1 6,00 67,93 --eev oomeee 5207 333 8.9 30.66 6.00 229 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C2-34 of 51




FCC RF Test Report

SPORTON LAB.

Report No. : FR492317A

Pol. Horizontal Vertical

1ML&W&I(ll&Mm] o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)

8 2 . 2 m

Peak . WMMMM ! 'WWW
i "m‘w'

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 492400 4143 74.00 -30.57 6L.10 34.08 1178 65.45 .00 == PEAK 1492400 41,00 74.00 -33.00 60.67 34.00 1178 65.45 @.00 -~ - PEAC
1 73608 42.87 74.88 3113 50.77 3577 1458 67.5 .08 -~ PEAK 1 738608 42.50 74.80 3143 S0.42 3577 1458 6.5 8.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number 1 C2-350f 51



=aranas.  FCC RF Test Report Report No. : FR492317A

10

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH3_2422MHz

ANT 1

Pol. Horizontal Fundamental

o L€4¢l ({BuVim) o L84el ({BuVim)

1

1
1134 134
95 LA
f FCC PART 150 i 1 FLC PART 15C
54 50
1 !
™ e s
Peak
125 15
16 163
il 1% 2162, 2388, UM, uh 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Wi B B d&m B B B a g MBdnde B BN & & B B a g
1 2363.95 54,43 74.00 -19.50 39.19 3195 6.e1 30.78 6.0 365 85 PEAK 1 820,00 7280 ----ev -enee- 5712 3.4 811 30.67 6.00 385 85 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
95 LA
i3 LK
6l Bl |

bl g FCCPART 15C (6

) ] / mv,_,\___/'—-"”’j
Av
g s

35
163 163
U U
pall 2336, 262 Jaii U, 40 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 137079 43.47 54.00 -10.53 28.09 32.84 8.03 30.69 6.00 365 85 AVERAGE 1 20,00 6391 --seev oomeee 48.23 3. 8.1 30.67 6.80 365 B5 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-36 of 51

TEL : +86-512-57900158
FCC ID: YETM4D-UC




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
15
i FCC PART 5]
850
) 1
m FY W Y s i i, a ’y ! ol A A 1 A _“h
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 Mphpd 55.37 7400 -18.63 39.42 337 B.13 1065 600 365 85 PEA

Lol

134

FCC PART15C (AVE),

a |

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 28620 43.99 54.00 -10.00 28.83 3237 8.4 30.65 6.00 365 85 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-37 of 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



saronis.  FCC RF Test Report

Report No. : FR492317A

10
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH3_2422MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
thd fhd ! FLCPART 15C
Ty
650 50
1
m bl FIAe R T
48 48 e .
Peak
325 35
163 163
o 2336, 262 Jaii 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138330 55.67 74.00 -18.93 39.62 32.10 8.4 30.69 .00 1 2000 75,44 -eveem oomeee 59.73 .26 812 30.67 6.0 137 135 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
650 50 1
FCC PARTA5C (AVG)
Av
) 325 35
163 163
o 2336, 262 Jaii 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m dBuv/m  dB dBWV dBm B 4B dB
1 B387.87 43.34 54.00 -10.66 27.85 32.13 8.5 30.69 6.00

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M08 6518 ----nv -oeee 4948 1.5 812 30.67 6.8 137 135 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C2-38 of 51




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Vertical Fundamental

Lol

134

FCCPART 15C

\.4 i RTyvIRy | " 4 ol "

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24925 54.45 74.00-19.5 38.46 3139 8.5 30.65 600 137 135 PEMC

Lol

134

FCCPARTASC (6]
- ‘

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249634 43.83 54.00 -10.17 27.83 3.3 8.6 30.65 6.80 137 135 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-39 of 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



SPORTON LAB.

FCC RF Test Report

Report No. : FR492317A

Pol. Horizontal Vertical
1ML&W&I(ll&Mm] o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 i FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
488 ! 7 ! 1 2
Peak el PR L
35 " ! "
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 434400 43.44 74.00 -30.56 62.80 34.19 1L.62 65.17 .00 == PEAK 1 434400 4205 74.00 -31.95 6L.4l 34.19 1162 €517 0.0 -~ -- PEAK
1 76608 42.23 74.88 3177 S9.43 35.66 14.42 67.33 .08 -~ PEAK 1726608 41.57 74.80 -32.13 S0.12 35.66 14.42 67.33 8.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number 1 C2-40 of 51



saronis.  FCC RF Test Report

Report No. : FR492317A

11
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH6_2437MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
thd fhd 1 FCCPART15C
650 50
1
Bt bbbl b h ok | ) bt
48 48 e
Peak
325 35
163 163
o 2336, 262 Jaii 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2370.66 54.62 74.00 -19.38 39.24 32.84 8.3 30.69 .00 1 M37.00 7343 -eeeem oomees .73 .25 812 30.67 6.0 42 120 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
i il :
FCC PARTA5C (AVG)
Av
) 325 35
163 163
o 2336, 262 Jaii 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m dBuv/m  dB dBWV dBm B 4B dB
1 1385.61 43.42 54.00 -10.58 27.95 3211 8.5 30.69 6.00

gV d8fm A8 A8 B o deg
4385 .17 B4 30.67 6.8 242 120 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C2-41 of 51




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Horizontal Fundamental

1H|.ﬂd(dmlwml

134

14

i FCC PART 5]

MWMW"\

\ IO 1 Ay T Lo h 1

Peak Blank

38

163

L] U5, U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.00 54.86 74.00 -19.14 38.89 3138 8.4 30.65 600 M2 120 PEMC

Lol

134

YA\ FCC PART 15C (AVE),
" |

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249976 4415 5400 -9.85 28.14 3240 8.6 30.65 6.00 242 120 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-42 of 51
TEL : +86-512-57900158
FCC ID: YETM4D-UC



saronis.  FCC RF Test Report

Report No. : FR492317A

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH6_2437MHz

ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCCPART A%k B ! FCCPART 15C
650 50
J [y
T s
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2345.88 54.61 74.00 -19.39 39.44 319 7.9 3071 6.00 140 135 PEMK 1T M37.00 7712 -eeev oemees 6137 .28 8.14 30.67 6.00 140 135 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
i
650 50
FC PARTA5C (AVG) FCC PARTA5C (AVG)
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 28410 4330 54.00-10.70 27.85 3110 8.4 30.69 6.00 140 135 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 437,00 66,94 ----nv ----- 5L 377 814 3067 600 140 135 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC

Page Number : C2-43 of 51




swaranss.  FCC RF Test Report Report No. : FR492317A

Pol. Vertical Fundamental

Lol

134

FCCPART 15C

T
B4 )

ok i IRy dial A
ddmitile m A i

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

=

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2489.56 55.05 74.00 -18.95 39.88 3238 8.4 30.65 600 14 135 PEM

Lol

134

MIANA FCCPART5¢ ()
il 1

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 Md10 43.84 54.00-10.16 27.89 3137 8.3 30.65 6.00 140 135 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-44 of 51
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Pol. Horizontal Vertical

1ML&V&I(II&Mm] o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)
”“" 2 ' 2 -y
1 WWWM WWWM

Peak RVIw R

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 4574.00 4070 74.00 -33.30 c0.le 34.15 1168 65.23 0.0 -~ -- PEAK 1457400 4117 74.00 -32.83 60.57 34.15 1168 €523 0.0 -~ -- PEAC
1 73108 42,30 74.88 3163 SO.49 3578 1448 6743 A0 - - PEAK 1 73108 42.17 7480 3183 0.3 3578 1448 6743 4.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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12
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH9_2452MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
50 50
! MM]N\\
R O it gthionpa e
48 48
Peak
325 35
163 163
o 2336, 262 Jaii 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1367.72 54.86 74.00 -19.14 39.53 32.81 8.02 30.70 .00 1 U500 68,43 ---mev oemeee 5260 3231 818 30.66 6.00 345 114 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
650 50
FCC PART15C (AVG) FCC PARTA5C (AVG)
Av
) 325 35
163 163
o 2336, 262 Jaii 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1388.26 43.42 54.00 -10.58 27.93 313 8.05 30.69 6.00

1 U500 5833 -sseev oemees 4250 3231 8,18 30.66 6.60

#5114 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: YETM4D-UC
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Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
134
14
i FCC PART 5]
ﬁmwhw ™, My i, e
W’V‘WW'\L‘ i
a !
Peak Blank
38
163
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249231 54.44 74.00 -19.% 3846 3238 8.5 30.65 600 M5 114 PEN

Lol

134

™ FCCPART 15C AVE)
a 1

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2495.80 4402 5400 -9.9 28.82 3139 8.6 30.65 6.00 345 114 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-47 of 51
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12
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH9_2452MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
50 {N“ 50
g L - ! I T Lt rnii
WE——F - 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138579 5436 74.00 -19.64 38.89 32.11 8.05 30.69 6.0 259 174 PEAK 1 U500 6933 -eemee ommeee 53,92 330 817 30.66 6.00 259 174 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
650 50
FCC PART 15C (A FCC PARTA5C (AVG)
) | 4a.agv’_'\/’_"~_j
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138449 43.47 54.00 -10.53 28.00 32.11 8.05 30.69 6.00 259 174 AVERAGE 1 M50.00 6819 ---nev oomeee 438 3230 817 30.66 6.80 259 174 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C2-48 of 51
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Pol. Vertical Fundamental
1H|.ﬂd(dmlwﬂll
138
15
i FCC PART 5]
ﬁl:nMM e
dAY ¥ i
\ 1
m Al 'k " n.' I_‘ l“ml
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249256 55.40 74.00 -18.60 39.41 3139 8.5 30.65 600 159 174 PEMC

Lol

134

AN A FCCPART 15 (VG|
I \ ‘

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 454 4399 54.00-10.10 27.%4 3137 8.4 30.65 600 159 174 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C2-49 of 51
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Pol. Horizontal Vertical
1‘,““Ltz\mi(ll&]‘ﬂm] o Level (dBuVim)
138 1134
915 915
i FCCPARTF5C i3 FCPARTTEC
650 65
FCC PART15C (AVE) FCC PART 15C (AVE)
m al
Peak ! HQW ! WMWM
5 e 2 -
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 4%04.00 40.01 74.00 -33.99 59.52 34.08 1174 65.33 @.00 -~ -- PEAK 1 490400 40.60 74.00 -33.40 6011 34.08 1174 €533 0.0 -~ - PEAC
173608 42.86 74.08 -31.94 50.28 3571 1454 6.7 4.0 - - PEAK 173608 42.20 7400 3138 S0.42 351 1454 6747 8.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C2-50 of 51
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Pol. Horizontal Vertical
Level {dBuV/m) 80 Level (dBuVim)
7.7 7]
3 613
5 H Pﬂﬂﬂ% 550 FCC PART 15€ |
46.7| 46.7]
1]
38.3|
5 5 .
1 B g st ul 1y 3 4 V,.M,Jf it Attt
217 Iﬂ M M E "7 A’V . e oo
UYL MENE P
Peak 50
33 33
T N7

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000 2035 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000

Frequency (MHz) Frequency (MHz)
Limit Over ReadAntenna Cable Preamp A/Pos T/Pos Limit Over ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m d8  dsuv  dB/m dB dB cm  deg T MHz dBuV/m dBuV/m 4B dBuV  dB/m FT) 4B o deg
1 165.80 20.24 43.50 -23.26 34.56 16.61 1.96 32.89  ---  --- Peak 1 61.64 23.63 40.90 -16.37 43.36 12.20 1.17 33.18  ---  --- Peak
2 36271 27.32 46.00 -18.68 36.36 20.93 2.99 32.87  ---  --- Peak 2 159.98 18.59 43.50 -24.91 32.65 16.87 1.93 32.86  ---  --- Peak
3 559.62 25.15 46.00 -20.85 208.69 25.43 3.6l 32.58  ---  --- Peak 3 350.80 25.37 46.80 -20.63 34.51 20.85 2.89 32.88  ---  --- Peak
4 659.53 26.13 46.00 -19.87 28.31 26.62 3.92 32.72  ---  --- Peak 4 528.82 22.90 46.88 -23.18 27.54 24.59 3.49 3272 ---  --- Peak
5 832.19 23.40 46.00 -17.60 27.68 28.88 4.40 32.56 - --- Peak 5 650.53 26.66 46.80 -19.34 28.84 26.62 3.92 3272  ---  --- Peak
6 946.65 30.36 46.00 -15.64 28.06 29.91 4.70 32.31 -  --- Pesk 6  893.30 29.67 46.00 -16.33 28.32 29.29 4.57 32.51  ---  --- Peak
Lol i) Level(dBuVim)
130 130
1134 1138
.3 75
. i
FOC PART15C FCCPART15C
i B
Peak B B
FCCPARTH5C (AVG) FCCPARTAAC (A‘{%
184 | T T
| WWWWWWWW,M%M Ayt A T b g g
3 5
16.3 163
18000 18400, 20800, . 23600, 25000 18000 18400, 20800, 20, 23600, 25000
Frequency (MHz) Frequency {MHz)
Sporton International Inc. (Kunshan) Page Number 1 C2-51 of 51
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 99.32 - - 10Hz
802.11g 96.02 1.399 0.715 0.75KHz

802.11ax HE20 96.30 1.029 0.972 1KHz
802.11ax HE40 90.87 0.548 1.825 2KHz
802.11b
Spectrum [@
Ref Level 32.00 dBm Offset 22.00 dB & RBW 10 MHz
lo Att 20 dB & SWT 20ms  VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.00 dB
M ) 8.4928 ms
OB STITIT U aBm)
10 dom 1.9130 ms
0 dem
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 691 pts 2.0 ms/
Marker
Type | Ref | Trc | X-value | Y-wvalue |_Function | Function Result |
M1 1 1.913 ms 20.42 dBm
D2 M1 1 8.4348 ms -0.12 dB
D3 M1 1 8.4928 ms 0.00 dB
)il (NIRNREDD we
Sporton International Inc. (Kunshan) Page Number : D-1 of D3
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802.11g

Spectrum

Ref Level 32.00 dBm

(=)

Offset 22.00 dB & RBW

f Att
SGL
@ 1Pk Max
D3[1] 0.01 dB
1.45652 ms
. LA starrrtrgdnbiny e ooy Aen i PeiEied
130.43 ps
-40 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 500.0 ps/
Marker
Type | Ref | Trc | Function Function Result
M1
D2 M1
D3 M1

T

802.11ax HE20

Ref Level 32.00 dBm

Spectrum

Offset 22.00 dB & RBW

fo Att
SGL
@ 1Pk Max
D3[1] 0.06 dB
1.07971 ms

e G I e gﬂu.B.dBJh I_:

-40 dBm

-50 dBm

-60 dBm

CF 2.412

GHz

500.0 ps/

Marker

Type | Ref | Trc |

Function | Function Result

M1
D2
D3

M1
M1

T

Sporton International Inc. (Kunshan)
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Report No

. FR492317A

802.11ax HE40
Spectrum J#

Ref Level 32.00 dBm
f Att
SGL
@ 1Pk Max

(=)

Offset 22.00 dB & RBW 10 MHz
20 dB & SWT 2 ms YBW 10 MHz

D3[1] 0.02 dB

602.90 ps
2.54 dBm

587 P

30 dem—

(E SCEEert T mn o memmwrm%
10 dgm

o

0 derh

-10 dpm

-20 dpm

-30 dEffi

-40 dBm

-50 dBm

-60 dBm

CF 2.422 GHz

691 pts

200.0 ps/
Marker

Type | Ref | Trc |
M1 1
D2 M1 1
D3 M1 1

X-value |
155.07 s
547.83 ps

¥-value |
12.54 dBm
4.30 dB

Function |

Function Result |

602.9 ps 0.02 dp

T

Sporton International Inc. (Kunshan)
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